
     
 

 

Page 1 of 39 

www.azdeq.gov  

 

 

Southern 

Regional 

Office 

400 West 

Congress 

Street  Suite 

433  Tucson, 

AZ 85701 

(520) 628-

6733 

STATE OF ARIZONA 

AQUIFER PROTECTION PERMIT NO. P-512235 

PLACE ID 18640 LTF 83040 

SIGNIFICANT AMENDMENT 

1.0 AUTHORIZATION 

In compliance with the provisions of Arizona Revised Statutes (A.R.S.) Title 49, Chapter 2, Articles 1, 2 and 3, 

Arizona Administrative Code (A.A.C.) Title 18, Chapter 9, Articles 1 and 2, A. A. C. Title 18, Chapter 11, Article 4 

and amendments thereto, and the conditions set forth in this permit, the Arizona Department of Environmental Quality 

(ADEQ) hereby authorizes Arizona Minerals Inc. to operate the Hermosa Project Property located approximately 5 
[...]
the east side (upstream) of Stage 1 to the underdrain collection system via a pipe located in the basin low 

point.  After Tailings Piles 1, 2 and 4 are relocated to the Stage 1 TSF, the external stormwater detention 

basin pipe shall be capped and the detention basin shall be expanded as part of the Stage 2 TSF basin 

construction.  Two internal detention basins designed to contain contact stormwater, one having a 

capacity of 847,214 gallons (2.6 acre feet (ac. ft.)) shall be constructed in the northwestern portion of 

Stage 1 TSF, and another having a capacity of 488,777 gallons (1.5 ac. ft.) shall be constructed near the 

northeastern portion of Stage 1 TSF.   

Stage 2 

The Stage 2 TSF shall be constructed in a manner similar to that of Stage 1 TSF.  The permittee may use 

geosynthetic clay liner (GCL) in lieu of the LPSL if field conditions allow its use and it is approved by 

the design engineer.  The maximum elevation of the Stage 2 TSF shall match up with the Stage 1 TSF 

elevation and shall not exceed 5,175 ft. During the Stage 2 construction, the 2.6 ac. ft. internal detention 

basin located at the northwestern portion will be expanded to contain a volume of 3,258,514 gallons (10 

ac. ft.) of contact stormwater, and another 260,681 gallons (0.8 ac. ft.) internal detention basin will be 

constructed in the eastern portion of the Stage 2 TSF.  The 1.5 ac. ft. internal detention basin located at 

the northeastern portion of the Stage I TSF will be covered by materials deposited in this stage.   

A geomembrane lined external stormwater detention basin having the capacity of 3.2 million gallons 

(9.82 ac. ft.) to detain upstream unimpacted runoff on the east side of Stage 2 shall be constructed.  The 

unimpacted runoff captured in this detention pond shall be pumped around the TSF until closure is 

substantially complete. 



 PERMIT NO. P-512235 

LTF No.   83040   Place ID No. 18640 

 

Page 8 of 39 

A minimum of four (4) piezometers shall be placed immediately adjacent to the geomembrane surface 

within the protective layer next to an underdrain collection pipe within the TSF to measure hydraulic 

head on the liner system, at the locations and as per the design submitted in the application. The phreatic 

surface in these piezometers shall be maintained below 1.5 feet. 

The permittee is allowed to place additional materials including solids from WTP1 and WTP2, core 

cutting solids, drill cuttings, construction PAG, and sediment from stormwater BMPs. The placement of 

the solids shall be in accordance with the recommendations and following all quality control and quality 

assurance procedures (QA/QC) made in the Attachment C of the application dated August 14, 2020. 

Solids from WTP 

Filter cake from WTP1 is currently stored on the TSF. Recently-permitted upgrades to WTP1 will result 

in additional filter cake solids at approximately 3,650 cubic yards per year.  The solids shall be hauled 

to the TSF in approximately 20 cubic yard increments. 

WTP2 filter cake is anticipated to be hauled and placed in the TSF at a rate of approximately 4,380 cubic 

yards per year from the stage one filter press and approximately 146 cubic yards per year from the stage 

two filter press for an aggregate total of approximately 4,526 cubic yards per year. It will be hauled to 

the TSF in approximately 20 cubic yard increments. WTP2 filter cake material properties are assumed 

to be similar in nature to WTP1 filter cake and therefore the placement criteria are the same for both 

filter cake products. 

The anticipated material properties are as follows based on a control sample obtained November 20th, 

2019: 

• 100 percent passing (by dry weight) the no. 200 sieve. 

• Non‐plastic soil. 

• Moisture content will be 363% (based on dry weight of solids) upon arrival to the TSF. 

Upon placement on the TSF, filter cake from WTP1 and WTP2 shall be spread and dried to reduce the 

material moisture content. The filter cake shall then be mixed with tailings, on site native borrow material 

and/or development rock at a minimum ratio of 3:1 (tailings/on site native borrow/development rock to 

filter cake). After mixing, the material shall be moisture conditioned to within 2 percent below and 3 

percent above the optimum moisture content. The material shall be placed in 12‐inch maximum loose 

lifts and compacted to 90 percent of the maximum dry density as determined by ASTM D698. 

Core-cutting solids 

Approximately 12 cubic yards per year of core cutting solids will be placed on the TSF. This material 

simply consists of rock fragments generated from cutting of core.  Upon placement in the TSF, the core 

cutting material shall be spread and dried to reduce the material moisture content. The core cutting 

material shall then be mixed with tailings, on site native borrow material and/or development rock at a 

minimum ratio of 3:1 (tailings/on site native borrow/development rock to core cutting material). After 

mixing, the material shall be moisture conditioned to within 2 percent below and 3 percent above the 

optimum moisture content. The material shall be placed in 12‐inch maximum loose lifts and compacted 

to 90 percent of the maximum dry density as determined by ASTM D698. 

Drill Cuttings 

The drill cutting material that is generated from exploration activities is anticipated to be hauled and 

placed in the TSF at a rate of less than 1 cubic yard per year. Upon placement in the TSF, the drill cutting 

material shall be spread and dried to reduce the material moisture content. The drill cutting material shall 

then be mixed with tailings, on site native borrow material and/or development rock at a minimum ratio 

of 3 (tailings/on site native borrow/development rock) to 1 (drill cutting material). After mixing, the 

material shall be placed in 12‐inch maximum loose lifts and compacted to 90 percent of the maximum 

dry density as determined by ASTM D698. 



 PERMIT NO. P-512235 

LTF No.   83040   Place ID No. 18640 

 

Page 9 of 39 

Solids from Stormwater BMPs 

The sediments generated from site stormwater best management practices (BMPs) is anticipated to be 

hauled and placed in the TSF at a rate of approximately 1,800 cubic yards per year. The material is 

assumed to comprise of gravel, sand, silt and clay. Upon placement in the TSF, the sediments shall be 

spread and dried to reduce the material moisture content. The sediments shall then be mixed with tailings, 

on site native borrow material and/or development rock at a minimum ratio of 3 (tailings/on site native 

borrow/ development rock) to 1 (sediment). After mixing, the material shall be placed in 12-inch 

maximum loose lifts and compacted to 90 percent of the maximum dry density as determined by ASTM 

D698. 

2.2.1.2. Underdrain Collection Pond (UCP) 

The UCP shall be located downstream of Stage 1 TSF.  Valves placed at the inlet end to the UCP from 

the Stage I TSF, shall remain completely open unless it needs be pumped completely dry for repairs.  

The UCP crest shall be approximately 200 ft. wide by 345 ft. long and 42 ft. deep.  The pond shall be 

designed with a 25 ft. wide perimeter access road around the crest, which widens to 50 ft. on the southern 

edge where the pumps shall be sited for pump maintenance that may be required.  The UCP shall be 

constructed to maintain a minimum of 2 feet of freeboard from the spillway invert to contain flows from 

the 100‐yr/24‐hr storm event, and the maximum operational volume of 2,200,000 gallons.  The UCP 

shall be sized to contain 8,900,000 gallons up to the spillway elevation while maintaining a minimum of 

seven (7) feet of total freeboard. The pond slopes shall be 2H:1V, and the bottom of the pond shall be 

graded at 1% to a low point in the corner of the pond. At the low point, two parallel sloping decant 

structures shall be constructed for housing submersible pumps to reclaim fluids for treatment at the Water 

Treatment Plant (WTP). 

The liner system for the UCP consists of geonet placed between two 60 mil HDPE double sided textured 

geomembrane layers overlying 6-inches of low permeability soil layer.  The HDPE liner shall be secured 

in an engineered anchor trench around the impoundment perimeter.  A leak collection and removal 

system (LCRS) shall be installed between the two HDPE liners.  The LCRS shall be equipped with a 

level control to activate a pump, and the outflow shall be measured with a flow totalizer.  A record of 

these measurements shall be maintained in a log book maintained at the site. 

A minimum of two (2) piezometers shall be placed along the maximum section of the UCP, at the 

locations and as per the design submitted in the application. 

2.2.1.3. Water Treatment Plant 1 (WTP1) 

WTP1 is designed for treating underdrain seepage and storm water runoff from the TSF and water from 

the January Adit mine workings.  The flow rate from the UCP and the January Adit mine workings are 

anticipated to fluctuate up to a maximum of 120 gallons per minute (gpm) from each source, with a 

maximum combined flow from both sources not to exceed 120 gpm.   

The WTP1 process consists of pH adjustment to 10.5 followed by liquid/solids separation. This process 

includes various elements including: an equalization tank, a multiflo tank (consisting of reaction, 

flocculation, and clarifier compartments), an ultrafiltration unit, a pH adjustment tank, a Moving Bed 

Biofilm Reactor (for treatment of residual ammonia), an electro-reduction circuit (for selenite removal), 

a thickening tank, a filtrate tank, and a filter press. 

Treated water may be used for on-going mine exploration, construction soil conditioning, and future 

milling and mining operations.  Periodic, short-term discharge of treated water or a portion of treated 

water to Alum Gulch may be necessary during periods of exploration or mine development.  Releases 

from WTP1 are authorized under an AZPDES permit (AZ0026387). 

 



 PERMIT NO. P-512235 

LTF No.   83040   Place ID No. 18640 

 

Page 10 of 39 

2.2.1.4. Water Treatment Plant 2 (WTP2) 

WTP2 is designed for treating groundwater pumped from a wellfield to depressurize and dewater the 

fractured rock aquifer, groundwater and operational water pumped from underground workings, tailing 

seepage and January Adit water, treated water from WTP1, drilling water and core cutting water, and 

water from stormwater BMPs. The maximum design flow is 4500 gpm.     

WTP2 consists of two treatment circuits. The first circuit will remove suspended solids (TSS) and metals. 

The second circuit will remove selenate (a species of selenium not removed in the first circuit) and 

consists of an IX ion exchange column circuit and an Electro Reduction Circuit.  

Treated water may be used for on-going mine exploration, construction soil conditioning, and future 

milling and mining operations.  Releases from WTP2 to Harshaw Creek are authorized under an 

AZPDES permit (AZ0026387). 

2.2.2. Site-Specific Characteristics 

Not applicable. 

2.2.3. Pre-Operational Requirements 

Not applicable. 

2.2.4. Operational Requirements 

At a minimum, permitted facilities shall be inspected for performance levels listed in Section 4.2, Table 8: 

FACILITY INSPECTION AND OPERATIONAL MONITORING.  Results of these inspections shall be 

documented and maintained on location for at least 10 years from the date of each inspection, as required by 

Section 2.7.2 of this permit.  If damage is identified during an inspection that could cause or contribute to a 

discharge, proper repairs shall be promptly performed and documented as described in Section 2.5.2 and 

Section 2.7.2. 

2.3. DISCHARGE LIMITATIONS 
[A.R.S. §§ 49-201(14), 49-243 and A.A.C. R18-9-A205(B)] 

The permittee shall operate and maintain all permitted facilities to prevent unauthorized discharges pursuant to 

A.R.S. § 49-201(12) resulting from failure or bypassing of BADCT pollutant control technologies. 

2.3.1. Tailings Storage Facility (TSF) 

The total deposition of tailings and development rock under this permit shall not cause the ultimate dam crest 

elevation to exceed an elevation of 5,175 feet amsl as per Section 4.2, Table 8: FACILITY INSPECTION 

AND OPERATIONAL MONITORING. If the permittee wishes to deposit a greater quantity of material, or 

modify the ultimate height of the TSF, then the permittee shall apply for a permit amendment pursuant to 

Section 6.9 and Section 3.7 in the Compliance Schedule. 

2.3.2. Underdrain Collection Pond (UCP) 

Discharge to the UCP shall be limited to tailings seepage water, mine workings water, exploration decline or 

shaft water, and precipitation falling on the TSF (including the embankment, perimeter road and construction 

areas). 

2.4. POINT OF COMPLIANCE (POC) 
[A.R.S. § 49-244] 

The POCs are established by the following monitoring location(s): 



 PERMIT NO. P-512235 

LTF No.   83040   Place ID No. 18640 

 

Page 11 of 39 

Table 2: POINT OF COMPLIANCE 

 

   Well 

Number 
POC Locations Latitude Longitude 

ADWR 

Number 

POC-1 
Conceptual location downgradient of 

the TSF 
31° 28' 15.21" N 110° 43' 42.45" W TBD 

POC-2 
 200 feet downgradient of the 

AZPDES Outfall-001 (MW3) 
31° 28' 18.91" N 110° 43' 48.83" W 55-920120 

POC-3 

Conceptual location approximately 

one mile to the north-northwest and 

downgradient of the WTP1 outfall 

 31° 29' 1.7'' N 110° 44' 16.4'' W TBD 

POC-4 

Conceptual location approximately 

nine miles to the north and 

downgradient of the WTP2 outfall 

31° 32' 2.4" N 110° 43' 29.3" W TBD 

Groundwater monitoring is required under this permit at POC-2. Groundwater monitoring is not required at POC-

1, POC-3, and POC-4 unless as contingency monitoring. The Director may amend this permit to designate an 

additional point or points of compliance if information on groundwater gradient or groundwater usage indicates 

the need. 

2.5. MONITORING REQUIREMENTS 
[A.R.S. § 49-243(K)(1), A.A.C. R18-9-A206(A)] 

Unless otherwise specified in this permit, all monitoring required in this permit shall continue for the duration of 

the permit, regardless of the status of the facility. Unless otherwise provided, monitoring shall commence the first 

full monitoring period following permit issuance. All sampling, preservation and holding times shall be in 

accordance with currently accepted standards of professional practice. Trip blanks, equipment blanks and 

duplicate samples shall also be obtained, and Chain-of-Custody procedures shall be followed, in accordance with 

currently accepted standards of professional practice. Copies of laboratory analyses and Chain-of-Custody forms 

shall be maintained at the permitted facility. Upon request, these documents shall be made immediately available 

for review by ADEQ personnel. 

2.5.1. Pre-Operational Monitoring 

Not applicable 

2.5.2. Facility / Operational Monitoring 

Operational monitoring inspections shall be conducted according to Section 4.2, Table 8: FACILITY 

INSPECTION AND OPERATIONAL MONITORING.  

If any damage of the pollution control structures is identified during inspection that could cause or contribute 

to a discharge, proper repair procedures shall be performed. All repair procedures and materials used shall 

be documented in the facility log book as per Section 2.7.2. 

2.5.3. Groundwater Monitoring and Sampling Protocols 

Groundwater monitoring is required under the terms of this permit at POC-2 per Section 4.2.3. 

Static water levels shall be measured and recorded prior to sampling.  Wells shall be purged of at least three 

borehole volumes (as calculated using the static water level) or until field parameters (pH, temperature, and 

conductivity) are stable, whichever represents the greater volume.  If evacuation results in the well going dry, 

the well shall be allowed to recover to 80 percent of the original borehole volume, or for 24 hours, whichever 

is shorter, prior to sampling.  If after 24 hours there is not sufficient water for sampling, the well shall be 